

English language proficiency test results - Engineering Department
04/06/2024

ID number	Test level	Percentage of correct answers [%]	Test passed
516088	B1	60,03	Yes
526540	B1	47,17	NO
526587	B1	75,56	Yes
527329	B1	46,83	NO
527451	B1	72,5	Yes
530916	B1	72,81	Yes
532460	B1	87,41	Yes
535304	B1	83,31	Yes
540599	B2	42,21	NO
542382	B1	67,69	Yes
544124	B2	absent	
545642	B2	48,66	NO
547204	B2	70,9	Yes
550312	B2	69,05	Yes
553636	B2	60	Yes
554075	B1	72,56	Yes
554124	B1	82,94	Yes
554153	B1	54,5	NO
554171	B1	74,5	Yes
554177	B1	71,81	Yes
554641	B2	50,6	NO
554837	B1	54,19	NO
555716	B2	72,44	Yes
555735	B1	absent	
556144	B1	absent	
556590	B1	72,5	Yes
557511	B1	64,38	Yes
560076	B1	95,25	Yes
561290	B2	60	Yes

The test is passed with a minimum percentage of 60% of correct answers, out of the total number of questions.